SIMAC 110 LR /120 LR

E EEEE = B

o QCO0oecococ M|

(ODEL SL11 QM
— S0
=

e ] S O R
|

MANUALE PARTI
DI RICAMBIO



—\ ﬁﬁ

FHRAMBMEERE, KE. 28, BEVEHARE, BARE
H, EER, VIWETE, RERNESERR: EHTHRAT. BERW. &
B BHNES. RERBETHER, REFAEE WEAIREIE.

= BIRERE R IER

THEKW |BRUIMEE | VIWKEMM RS BE | BREmREE
028-068| 100MM | 0.1-99999 | 90-120 | sty | SSOCER.

=. NS

FHREER FHTTE, NREIRER (KT 70 RKE T

TAE, MmN,
g, #BEFE
1. BR73:

BERTR ‘@7 B, 54 NBERIHHE.
B-MERF “1”7 B, J5H 4 MEREFRE.
BAREAEE “2”7 B, FH 4 NHERKERE.
B—MERHTF “37 i, FH 4 NBERBERE.
ER “E—17 B, VIJMERSHE.

2. BB

B RE#®, FMERSE “1—2 — 37 e, MR “m”
B U7 BRBUE RN, “EBER ‘A7 GEEMARNEEE. BEHIA

. . EREN, SR TE.




hi. HEIRZhEES A

g»
M E

JA 5]

V)

o O O O O OLl>

B T #R EE O KE HE

S =H

13 =K A < B> A
2 ik ikl R wE o=

o O e
am () =@

BEZRTEIT], ERERE T ZEE TN

H TR, ERERREZRETRED

BT ZRITIRE, ERESREET ZEHIA
BT ZRFEE, ARENEEZRERETAYS
BT zRTFaER, ARENETZRERRTER
ZTZREFLE KZ1sPREAIKE. &8

T iz T



Ny ERER

1. ERATERINREBENERME. ER: SMLRUIEM)

2. ATHREE, ERVIEETEAZEFREADIESERTII.

3. BT IERERIFS, BAERTFEEMEIRS,

4. BILFTHLET, Z06InHLm—Ik, UARSSIEAEN .

5. JJEAEMR—BRI a8 T, A CARIR LB REEAT B ] 5 75 AT A .
(FER: BTE—eBETWALHRE

6. EMUEfTIRER, BATIBREDEPZE.

7. HERELAEMEME, FTHATRRKRR, BITREEAERS .

T
AEGT T[]

LRITIRRRO, PVEE RS S NKEE. TMSVARRRREBERIRE, BIUREEHTE
150 = 250F 2 Jal.
KEFE 1038 AT LUARHE T B EE .
1. #SETHHENE B, WRMREEDISVERENLE, Fonaidshitser. gD
2. <AL, U REFRNESEIET. E2)

o Eo e 30
(o | (o

00O
[ | ) (T}
Lo | I (o o

®
@EEIGD
@UZIDD
@ o3
S
§® z 2

C | (E1D ¢ ] (&2)



3. AVREERTE, ANRrTHE, VERSHEER. (0E3)
4. WHEERE, TEHEIRSETRIZILETFNG, iR IUSBE BBTHEA. (WE4)

ALEEE) :(BEEEN
;8888 ‘EEEES

® = .,.. @ © @w@

(&3 ” (B4
R HRRR

L BRFATIE, KERICREAS.

2. MINEFREEME, BRMEEZENE FEZPNREREEIOEEME.

3. RAFE K LED , TGRSR AT AR FENERREIAANTI O, FHRERIAAT RS
T IER TAE.

'

HHIRHERL

4. B EYTIREE ETJRKMRET KR TCEITH, ERRRIZOOT B INAEI200 A, T FATHR
5T, #ATTHRET)E, WBRHRIZOCRHA, fr EVITIEERAE, TRRHRTe&dT, B#HET].
QER: INRYETHRETRER R )

ER:
DIBEARNGE TIP3 2RI B Do
DIRARNGEERI UK BT, ST, WTFED

BEEA L (E#D FBHHT GER



N —RHIRRFRRIE R ($637%5)

s REIE X R HLAH JR B K 4 it
KB IR E R R R AR T R
1 Te R vy
A RIS 22 R B Wi
KRERMERERTRY

&R B R T AR A A, WFRE
KA, 10 PohEEITITRHE, FE
) T BR 2% 8 T SRE R, % 4% T AR
BRI E3h Evlviy 2

LB F3 |, YIWiI% E TR

MERFRARIERBRAIER, MFEER
HIREIR, 10 40 e BATFRIR, BB
Zhi%4t (START) EARER SN, NFE
B R IR .

FHIE, BLER ]
2 B e BEEIR (A T]: #20&29, #HJ]:
3 JIRA IR EHH #32&36) REKXE

IR A LSS K R TR, Al
FHEmBEREATREER, HIFEREHI
ERAER, BTEFISR, FIETE,
KRR, E—)LEFHLERN
B AR R EPA | HIEY, WmRAELSSKEE, YRR
AIEHIE XA REE T BN, b
REE R BRI ILER, $TIFHUE
AT R 2R .

CEH R BRI CPU ZHI1R)

HER R BB TR E

3 T T #J) KBTI R RN

KB A T] R BB U B B

4 HI A T —ih She | KRAFIREE, EWT), IR
#E, HRFFAFE. (WRRFEAKE, T
FRIB L2 5

5 WK S REEAF eI JBORA R BRI FH A58 4L (DTHD

DIRI Sk BRI F R B

L. IE 3 PR e AR € ) e T
A
F—1 5 (START) B, #f¥lL =2 8.
. | woesmas . o TR L TBE, MRS
4 Fe RS t el
2 AFTIETHEN, RIELBR
AT HAL.
3. HFHEE, BT R BT
KRB RAFEBRMEBRE .

AR DA RBIER

FH P 2 A B 26 B T B i LS PR
7 FhEE AR, AR SR | FFR, SRR B A AR RIFIY
BEL, e IRADLAS IER TAE







E1FE
ES E¥R ES et i
A-1 r ErE e C-11 120 E R (0P)
A2 e C-12 R TR &R (MB)
A3 YEE] C-13 ROM
A4 T C-14 i 123
A-5 e C-15 EAT R
A6 R (B C-16 BB4T M4 6L
AT P C-17 BEE
A8 A C-18 i
A9 EF C-19 =T M3 5L
A-10 M5 24T C-20 BE
A-11 EfHeRE () C-21 BE
A-12 Bt (E) C-22 MR
A-13 M4 88%] C-23 G2ET M4 < 101
A-14 H B C-24 JFRRE
A-15 S iHER, C-25 FRES
A-16 M5 425 C-26 9B4T M3 5L
A-17 Eikgrstis C-27 T Ees
A-18 Eearstircs e BB5T M4 X 6L
C-1 i C-29 =T M3 5L
C-2 BFIE C-30 HE. 3
£-3 g2 C-31 =l
C-4 kS =13 C-32 SEFT M4 < 15L
C-5 HE 6 C-33 EiR
C-6 BB} M6 C-34 iTERX
C-7 ikl s C-35 ITIEHRER
C-8 B2£T ME > 160 C-36 TTIEH iR
C-9 #HEC C-37 92T M2 ¥ 10L
C-10 FMEE C-38




F+H




=HE

E= EFF El= EFr
D-1 Nt ES D-26 Bt
D-2 nhsEE T D-27 ST M3
D-3 2208 D-28 14
D4 nrl D-29 [EHi b
D-3 Pradfdff
D-6 M4 $85]

D-7 oy
D-8 EHR
D9 FHER

D-10 Ehies

D-11 FiiBaEET

D-12 EE

D-13 11

D-14 s,

D-15 25T M3 x 30

D-16 85T M3 %5

D-17 HBET MB 25

D-18 11

D-19 LR

D-20 T8

D-21 TR

D-12 47

D-23 $B5T M3 15

D-24 i

D-25 5




=
R




ES AT s AT

E-1 FIEEREE E-23 D

E-2 24T MBX 12 E-24 12

E3 & (151.0) E-25 B2 M5 > 30L
E-4 E& (2.025) E-26 oz
E-5 R E-27 24T M3 X 5L
B B24T M3 X5 E-28 FOEE
E-7 EHAR E-29 A (#6000)
E-8 T 7% E-30 R e
E9 24T M6 32 E-31 $24T M5 X 101
E-10 GIESLi E-32 JJE (LLRR)
E-11 ¥24T M3 X5 E-33 iz

E-12 24T M6 X 30 E-34 RS A
E-13 Erilic; E-35 $24T M5 X 421
E-14 Enz E-36 B AT
E-15 23T M4 X 6L E-37 A SRR
E-16 4] E-38 A (6004)
E-17 T407] E-39 FR AR
E-18 PE4T M5 X 10L E-40 F AR
E-19 L= E41 24T M3 X 151
E-20 £ s E42 ¥24T M3 X 151
E-21 8257 E-43 FHER
E-22 EE E-44 7




Es ZFR 2R
F-1 L FRFRAR

F-2 W ETR

F-3 TR

F4 M4 P2ET

F-5 FRAAAR

F-6 M5 24T

F-7 ST R

F-§ RINE

F-9 RFRHR




1 General Disccription

The machine adopts microcomputer numerical control device, length, speed, volume
can be set freely, with features of high precision, fast, smooth cutting surface and easy
operation. And It's suitable for braided belt, Velcro belt tape, casing, plastic zipper.etc..
It's your choice to increase productivity, Improve product quality and saving labor.

2.Specifications

Power(KW) max.cutting cutting cutting Voltag & C
width(MM) length(MM) speed(pcs/min) e HZ Temperstire { e )
110/220V 350°C(LR)
0.28-0.68 100 0.1-99999 90-120
50/60HZ 300-450°C (H)

3.Use Enviroment
The machine should work under the normal temperature,if the environment temperature is more than 70

°C,would influence the performance of the machine.

4. Operation
1 Screen

Q shows current quantity

No.1 is to set up speed
No.2 is to set up length
No.3 is to set up quanlity

2 Set Up

Please press SET UP button and put in datas by direction keys. And don’t forget to confirm by ENTER .
Note: you can not start work while setting.

5 Key Functions

s N
A
MANUAL
TEST
ONONONONONOMNK,
POWER WORK ERROR SPEED LENGTH QTY
RESET < > ENTER
>ARL STOP FEED FEED SET
POWER SW
- P
(O starT
HOT====Hot Knife
HOT sSwW

START

STOP



SWITCH===Power Supply

POWER SW
A
MANUAL Manual cut and add quantity, length and speed
TEST
v Test cut and lessen quantity,length and speed
ENTER
SET Put datas in by SET UP and ENTER to confirm
>
FEED Manually backward the tape and to set up quantity ,length and speed.
<4
FEED Manually frontward the tape and to set up quantity, length and speed.
RESET
STOP Stop work and hold on 1.5 second to recover current length and quantity
START Start work.
6 Caution:

1. Before operation.,Please confirm the voltage and make ground (earth) connection.
2. Do not access hands or any object close to the working knife.

3. Cut off the eletricity before any adjustment(for safty).

4. Pls do not take off any of the parts except for normal maintance.

5. Lubricate the machine every time use the machine.

6 .When the knife blade becomes dull,pls use it after griding with the grinding machine
(pls do not let the unskilled person grind manually or install the knife blade)

Welcome to contact us for any further information!




7. How To Use Temperature Controller K (NOTE: ONLY HOT CUT HAS IT)

o e 2o

i
oE| (@o

g
[
]
5]
o1 @0 OO [mewdwm]
- ll-lll.
\\|down key of set-unit |

‘When you power on the controller, PV shows current room temperature and SV shows set temperature.

Reconmmendation is 150 — 250 -

After turn on & set within 10minutes, it reaches to set temperature.

1 you can enter set mode by pressing SET key, you may see one cipher blinks, it means it can be
changed.(picturel)

2 by pressing < key, you can move between numbers of four ciphers.(picure2)

Ooooag
0 ooaad

B8 88

FICI0I0 OO®
Q (picture 1) D (picture 2)

* 20

a

o

® %0
([}
[ [
[

=
2
S
L |

=e fo
=0 fo
oo

3 set desirous temperature by pressing A and V keys. Set-temperature will be increased by A  key
and it will decreased by V  key.(picture3)

4 after finishing setting, press SET key once more then , it stops blinking. And the controller will return to
auto-turning mode.(picture4)

*EEEE
@PO®

a | (picture 4)



Fault Clearance
1 Check the connection, if the temperature does not work.
2 Increase the temperature if the cut unsealed

3 Please wait the temperature reaches to the set temperature before working and with right material
putting.

4 if you couldn't loose the screw while exchange the knife, you may open the temperature control
and adjust the temperature to about 200°C. Then loose the screw and turn off the control. And
screw out completely after the knife is cool.(note that is hot and not burned yourself )

Caution:
-Do not cut two Velcro in the same time

-when cut Velcro .Please make sure that the rough surface is upward.

the rough surface is upward the rough surface is downward
(correct) (false)




Trouble shooting of 110 series(only reference)

NO | TROUBLES

APPLICABEL
MODEL

CAUSES & MEASURES

1 no power supply

all models

-check if electric cord is connected well

-check if the fuse blows out or not

Feed roller does not

power is on, -

2 but no work

all models

-check if there is inserted any alien substance in
roller

-if the display shows “‘sensor error” or any other
error ,put off SW for 10 seconds and put on again
-if still does not work, exchange the drive board.

Knife doesn’t work

all models

-check if pressure plates of upper knife are too
much fastened or not.(cool:#20&29,hot:#32&36)

LCD display doesn’t
work.

all models

-check if the temperature is too high with over-time
working, switch off the machine for seconds, if still
doesn’t after several times’ trying.. Please opening
the cover and check the connection.(especially
between operation and CPU board)

3 material is no cut

hot cutter

-check if temperature goes up to set-degree
-check if knife blades are even.

4 material is cut one side

all models

-check if blades are damaged or wears

-after making both knives close each other by
M/CUT button and check if they are even or not.(if
they are not, adjust them by bolts.)

S cut-length is different from set-length

all models

-test after loosening material from the reel by hand
or attaching feeding device.

cutting error all models

E--1

troubles in cutting motor or counting sensor

A

-turn on the machine and press the [Manuallpytton, check if the knife can be

moved or knife may locked.

-open the bottom cover of the knife, check if the sensor is loose and wrong

positioned.

-open main cover, check the SW of cutting sensor is right or not. If not,

exchange it.

-check the cutting motor is right or not.

9 operator feels electric current in touch of
machine

all models

-connect the earth cord (green) to any bolt of
backside of machine.




SPARE PARTS




Parts Drawing

Part No. Description Part No. Description
A-1 Left barrel bracket Cc-11 Operation board
A2 MNeck washer C-12 Control circuit board(MB)
A-3 Clamping bolt Cc-13 ROM
A-4 Pull shaft C-14 Rear guide-pin bracket
A-5 Spring C-15 R.ear tension-guide block
A-6 Upper —roller bracket(right) C-16 Detent screw(M4 > A6L)
A-T Bearing C-17 Guide ting
A-8 Lower roller C-18 Upper guide plate
AQ Upper —roller C-10 Clamping bolt (M3 > 5L )
A-10 Clamping bolt M5 C-20 Back cover
A-11 Upper —roller bracket(left) C-21 Condenser
A-12 Feed —timing belt Cc-22 Sponge
A-13 Clamping bolt M4 C-23 Clamping bolt(M4 > 10L)
A-14 Right barrel bracket C-24 Base
A-15 Stepping motor C-25 AC connecter(IN-PUT)
A-16 Clamping bolt M5 C-26 Clamping bolt (M3 > EL)
A-17 Feed timing gear C-27 Transformer
A-18 Timing belt C-28 Clamping bolt (M4 > EL)
C-1 Roll-hanger wheel C-29 Clamping bolt (M3 > 5L)
Cc-2 Clamping bolt of holder C-30 Cooling fan
c-3 Holder C-31 Control cover
C-4 Roll-hanger shaft C-32 Wrench bolt(MS5 > 15L)
C-5 Foll-hanger shaft washer C-33 Existence detector
C-6 Check nut(M6) C-34 Micro limit switch
C-7 Roll-hanger C-35 Plate-nut
C-8 Flat-head bolt(M6 > 15L) C-36 Limit switch bracket
c-9 Neck washer of roll-hanger c-37 Clamping bolt{M2 > 10L)
C-10 Out connect plug




SPARE PARTS




Parts Drawing

Part No. Description Part No. Description
D-1 Hezating spring D-26 Washer
D2 Heating spring D27 Clampmng bolt M3
D-3 Screw cap D-23 Spring
D4 Hot kmife D-29 Tape tension plate
D-5 Thermal shield
D-6 Clamping bolt M4

Er, Meck washer
D-8 Bed plate
D-9 Guide way plate
D-10 Spring
D-11 T-shapse bolt
D-12 Preszing sleeve
D-13 Washer
D-14 But
D-15 BeltM3x 30
D-16 Bolthi3 x5
D-17 Bolt M8 x 23
D-18 Washer
D-12 Upper knife holder
D-20 Lower kmife holder
D21 Lowet knife packing block
D22 Lower Imife
D-23 Bolt M3x 15
D-24 Bearing
D-25 Shaft ring




SPARE PARTS

cold&hot




Parts Drawing

Part No. Description Part No. Description
E-1 Upper cutting die soleplate E-23 Tension-control washer
E-2 Bolt M6 12 E-24 Tension-control nut
E-3 Upper cutting die(1.5/1.0) E-25 Clamping bolt(M3 * 30L)
E4 Upper cutting die(2.0/2.5) E-26 Front cover
E-5 Baffle E-27 Clamping bolt{M3 X 5L)
E-6 Bolt M3 X5 E-28 E-ring
E-7 Material guide plate E-29 Ball bearing{#6000)
E-8 Lower cutting die E-30 Crank bundle
E9 Bolt M6 X 32 E-31 Wrench bolt{M5 > 10L)
E-10 Front cover E-32 Knife case(L/LR/R)
E-11 Bolt M3 x5 E-33 Motor key
E-12 Bolt M6 30 E-34 Motortreduction gear
E-13 Washer E-35 Clamping bolt(M3 > 421}
E-14 Upper knife holder E-36 Motor supporter
E-15 Clamping bolt(M4 X EL) E-37 Snap ring
E-16 Couting —sensor bracket E-3E Ball bearing(#6004)
E-17 Lower knife E-39 Clamping bracket
E-18 Bolt M5 > 10L E-40 Couting sensor
E-19 Left pressure plate E41 Clamping bolt(M3 > 20L)
E-20 Pressure spring E-42 Clamping bolt (M3 > 15L)
E-21 Clamping bolt of pressure plate E-43 Eight pressure plate
E-22 Urethane bush E-44 Upper knife




Parts Drawing

Part No. Description Part No. Description
EF-1 Upper thermal baffle
F-2 Upper(coldé&hot)
F-3 Thermal couple
F4 M4 screw
F-5 Thermal baffle
F-6 M5 screw
F-7 Lower(cold&hot)
F-8 Heating tube

F-9 Rear thermal baffle







	Pagina 1
	Pagina 2
	Pagina 3
	Pagina 4
	Pagina 5
	Pagina 6
	Pagina 7
	Pagina 8
	Pagina 9
	Pagina 10
	Pagina 11
	Pagina 12
	Pagina 13
	Pagina 14
	Pagina 15
	Pagina 16
	Pagina 17
	Pagina 18
	Pagina 19
	Pagina 20
	Pagina 21
	Pagina 22
	Pagina 23
	Pagina 24
	Pagina 25
	Pagina 26

